VACCINE INFORMATION STATEMENT

Your Child's First Vaccines:

What You Need to Know

Many vaccine information statements are available in Spanish and other languages. See www.immunize.org/vis

Hojas de información sobre vacunas están disponibles en español y en muchos otros idiomas. Visite www.immunize.org/vis

The vaccines included on this statement are likely to be given at the same time during infancy and early childhood. There are separate Vaccine Information Statements for other vaccines that are also routinely recommended for young children (measles, mumps, rubella, varicella, rotavirus, influenza, and hepatitis A).

| Your child is getting these vaccines today: | | | | | | | | |
|---|-------|---------------|---------|---------|--|--|--|--|
| ☐ DTaP | □ Hib | ☐ Hepatitis B | ☐ Polio | ☐ PCV13 | | | | |
| (Provider: Check appropriate boxes.) | | | | | | | | |
| | | | | | | | | |

1. Why get vaccinated?

Vaccines can prevent disease. Childhood vaccination is essential because it helps provide immunity before children are exposed to potentially life-threatening diseases.

Diphtheria, tetanus, and pertussis (DTaP)

- **Diphtheria** (**D**) can lead to difficulty breathing, heart failure, paralysis, or death.
- Tetanus (T) causes painful stiffening of the muscles. Tetanus can lead to serious health problems, including being unable to open the mouth, having trouble swallowing and breathing, or death
- Pertussis (aP), also known as "whooping cough," can cause uncontrollable, violent coughing that makes it hard to breathe, eat, or drink. Pertussis can be extremely serious especially in babies and young children, causing pneumonia, convulsions, brain damage, or death. In teens and adults, it can cause weight loss, loss of bladder control, passing out, and rib fractures from severe coughing.

Hib (Haemophilus influenzae type b) disease

Haemophilus influenzae type b can cause many different kinds of infections. These infections usually affect children under 5 years of age but can also affect adults with certain medical conditions. Hib bacteria can cause mild illness, such as ear infections

or bronchitis, or they can cause severe illness, such as infections of the blood. Severe Hib infection, also called "invasive Hib disease," requires treatment in a hospital and can sometimes result in death.

Hepatitis B

Hepatitis B is a liver disease that can cause mild illness lasting a few weeks, or it can lead to a serious, lifelong illness. Acute hepatitis B infection is a short-term illness that can lead to fever, fatigue, loss of appetite, nausea, vomiting, jaundice (yellow skin or eyes, dark urine, clay-colored bowel movements), and pain in the muscles, joints, and stomach. Chronic hepatitis B infection is a long-term illness that occurs when the hepatitis B virus remains in a person's body. Most people who go on to develop chronic hepatitis B do not have symptoms, but it is still very serious and can lead to liver damage (cirrhosis), liver cancer, and death.

Polio

Polio (or poliomyelitis) is a disabling and lifethreatening disease caused by poliovirus, which can infect a person's spinal cord, leading to paralysis. Most people infected with poliovirus have no symptoms, and many recover without complications. Some people will experience sore throat, fever, tiredness, nausea, headache, or stomach pain.



A smaller group of people will develop more serious symptoms: paresthesia (feeling of pins and needles in the legs), meningitis (infection of the covering of the spinal cord and/or brain), or paralysis (can't move parts of the body) or weakness in the arms, legs, or both. Paralysis can lead to permanent disability and death.

Pneumococcal disease

Pneumococcal disease refers to any illness caused by pneumococcal bacteria. These bacteria can cause many types of illnesses, including pneumonia, which is an infection of the lungs. Besides pneumonia, pneumococcal bacteria can also cause ear infections, sinus infections, meningitis (infection of the tissue covering the brain and spinal cord), and bacteremia (infection of the blood). Most pneumococcal infections are mild. However, some can result in long-term problems, such as brain damage or hearing loss. Meningitis, bacteremia, and pneumonia caused by pneumococcal disease can be fatal.

2. DTaP, Hib, hepatitis B, polio, and pneumococcal conjugate vaccines

Infants and children usually need:

- 5 doses of diphtheria, tetanus, and acellular pertussis vaccine (DTaP)
- 3 or 4 doses of **Hib vaccine**
- 3 doses of hepatitis B vaccine
- 4 doses of polio vaccine
- 4 doses of pneumococcal conjugate vaccine (PCV13)

Some children might need fewer or more than the usual number of doses of some vaccines to be fully protected because of their age at vaccination or other circumstances.

Older children, adolescents, and adults with certain health conditions or other risk factors might also be recommended to receive 1 or more doses of some of these vaccines.

These vaccines may be given as stand-alone vaccines, or as part of a combination vaccine (a type of vaccine that combines more than one vaccine together into one shot).

3. Talk with your health care provider

Tell your vaccination provider if the child getting the vaccine:

For all of these vaccines:

 Has had an allergic reaction after a previous dose of the vaccine, or has any severe, lifethreatening allergies

For DTaP:

- Has had an allergic reaction after a previous dose of any vaccine that protects against tetanus, diphtheria, or pertussis
- Has had a coma, decreased level of consciousness, or prolonged seizures within 7 days after a previous dose of any pertussis vaccine (DTP or DTaP)
- Has seizures or another nervous system problem
- Has ever had Guillain-Barré Syndrome (also called "GBS")
- Has had severe pain or swelling after a previous dose of any vaccine that protects against tetanus or diphtheria

For PCV13:

 Has had an allergic reaction after a previous dose of PCV13, to an earlier pneumococcal conjugate vaccine known as PCV7, or to any vaccine containing diphtheria toxoid (for example, DTaP)

In some cases, your child's health care provider may decide to postpone vaccination until a future visit.

Children with minor illnesses, such as a cold, may be vaccinated. Children who are moderately or severely ill should usually wait until they recover before being vaccinated.

Your child's health care provider can give you more information.

4. Risks of a vaccine reaction

For all of these vaccines:

 Soreness, redness, swelling, warmth, pain, or tenderness where the shot is given can happen after vaccination.

For DTaP vaccine, Hib vaccine, hepatitis B vaccine, and PCV13:

• Fever can happen after vaccination.

For DTaP vaccine:

- Fussiness, feeling tired, loss of appetite, and vomiting sometimes happen after DTaP vaccination.
- More serious reactions, such as seizures, non-stop crying for 3 hours or more, or high fever (over 105°F) after DTaP vaccination happen much less often. Rarely, vaccination is followed by swelling of the entire arm or leg, especially in older children when they receive their fourth or fifth dose.

For PCV13:

- Loss of appetite, fussiness (irritability), feeling tired, headache, and chills can happen after PCV13 vaccination.
- Young children may be at increased risk for seizures caused by fever after PCV13 if it is administered at the same time as inactivated influenza vaccine. Ask your health care provider for more information.

As with any medicine, there is a very remote chance of a vaccine causing a severe allergic reaction, other serious injury, or death.

5. What if there is a serious problem?

An allergic reaction could occur after the vaccinated person leaves the clinic. If you see signs of a severe allergic reaction (hives, swelling of the face and throat, difficulty breathing, a fast heartbeat, dizziness, or weakness), call **9-1-1** and get the person to the nearest hospital.

For other signs that concern you, call your health care provider.

Adverse reactions should be reported to the Vaccine Adverse Event Reporting System (VAERS). Your health care provider will usually file this report, or you can do it yourself. Visit the VAERS website at www.vaers.hhs.gov or call 1-800-822-7967. VAERS is only for reporting reactions, and VAERS staff members do not give medical advice.

6. The National Vaccine Injury Compensation Program

The National Vaccine Injury Compensation Program (VICP) is a federal program that was created to compensate people who may have been injured by certain vaccines. Claims regarding alleged injury or death due to vaccination have a time limit for filing, which may be as short as two years. Visit the VICP website at www.hrsa.gov/vaccinecompensation or call 1-800-338-2382 to learn about the program and about filing a claim.

7. How can I learn more?

- Ask your health care provider.
- Call your local or state health department.
- Visit the website of the Food and Drug Administration (FDA) for vaccine package inserts and additional information at <u>www.fda.gov/</u> <u>vaccines-blood-biologics/vaccines</u>.
- Contact the Centers for Disease Control and Prevention (CDC):
 - Call **1-800-232-4636** (**1-800-CDC-INFO**) or
 - Visit CDC's website at www.cdc.gov/vaccines.



BRIGHT FUTURES HANDOUT ▶ PARENT

6 MONTH VISIT

Here are some suggestions from Bright Futures experts that may be of value to your family.





HOW YOUR FAMILY IS DOING

- If you are worried about your living or food situation, talk with us. Community agencies and programs such as WIC and SNAP can also provide information and assistance.
- Don't smoke or use e-cigarettes. Keep your home and car smoke-free. Tobacco-free spaces keep children healthy.
- Don't use alcohol or drugs.
- Choose a mature, trained, and responsible babysitter or caregiver.
- Ask us questions about child care programs.
- Talk with us or call for help if you feel sad or very tired for more than a few days.
- Spend time with family and friends.



YOUR BABY'S DEVELOPMENT

- Place your baby so she is sitting up and can look around.
- Talk with your baby by copying the sounds she makes.
- Look at and read books together.
- Play games such as peekaboo, patty-cake, and so big.
- Don't have a TV on in the background or use a TV or other digital media to calm your baby.
- If your baby is fussy, give her safe toys to hold and put into her mouth. Make sure she is getting regular naps and playtimes.



FEEDING YOUR BABY

- Know that your baby's growth will slow down.
- Be proud of yourself if you are still breastfeeding. Continue as long as you and your baby want.
- Use an iron-fortified formula if you are formula feeding.
- Begin to feed your baby solid food when he is ready.
- Look for signs your baby is ready for solids. He will
 - Open his mouth for the spoon.
 - Sit with support.
 - Show good head and neck control.
 - Be interested in foods you eat.

Starting New Foods

- Introduce one new food at a time.
- Use foods with good sources of iron and zinc, such as
 - Iron- and zinc-fortified cereal
 - Pureed red meat, such as beef or lamb
- Introduce fruits and vegetables after your baby eats iron- and zinc-fortified cereal or pureed meat well.
- Offer solid food 2 to 3 times per day; let him decide how much to eat.
- Avoid raw honey or large chunks of food that could cause choking.
- Consider introducing all other foods, including eggs and peanut butter, because research shows they may actually prevent individual food allergies.
- To prevent choking, give your baby only very soft, small bites of finger foods.
- Wash fruits and vegetables before serving.
- Introduce your baby to a cup with water, breast milk, or formula.
- Avoid feeding your baby too much; follow baby's signs of fullness, such as
 - Leaning back
 - Turning away
- Don't force your baby to eat or finish foods.
 - It may take 10 to 15 times of offering your baby a type of food to try before he likes it.

Helpful Resources: Smoking Quit Line: 800-784-8669 | Poison Help Line: 800-222-1222

6 MONTH VISIT—PARENT



HEALTHY TEETH

- Ask us about the need for fluoride.
- Clean gums and teeth (as soon as you see the first tooth) 2 times per day with a soft cloth or soft toothbrush and a small smear of fluoride toothpaste (no more than a grain of rice).
- Don't give your baby a bottle in the crib.
 Never prop the bottle.
- Don't use foods or juices that your baby sucks out of a pouch.
- Don't share spoons or clean the pacifier in your mouth.

WHAT TO EXPECT AT YOUR BABY'S 9 MONTH VISIT

We will talk about

- Caring for your baby, your family, and yourself
- Teaching and playing with your baby
- Disciplining your baby
- Introducing new foods and establishing a routine
- Keeping your baby safe at home and in the car

SAFETY

- Use a rear-facing—only car safety seat in the back seat of all vehicles.
- Never put your baby in the front seat of a vehicle that has a passenger airbag.
- If your baby has reached the maximum height/weight allowed with your rear-facing—only car seat, you can use an approved convertible or 3-in-1 seat in the rear-facing position.
- Put your baby to sleep on her back.
- Choose crib with slats no more than 2³/₈ inches apart.
 - Lower the crib mattress all the way.
- Don't use a drop-side crib.
- Don't put soft objects and loose bedding such as blankets, pillows, bumper pads, and toys in the crib.
- If you choose to use a mesh playpen, get one made after February 28, 2013.
- Do a home safety check (stair gates, barriers around space heaters, and covered electrical outlets).
- Don't leave your baby alone in the tub, near water, or in high places such as changing tables, beds, and sofas.
- Keep poisons, medicines, and cleaning supplies locked and out of your baby's sight and reach.
- Put the Poison Help line number into all phones, including cell phones. Call us if you are worried your baby has swallowed something harmful.
- Keep your baby in a high chair or playpen while you are in the kitchen.
- Do not use a baby walker.
- Keep small objects, cords, and latex balloons away from your baby.
- Keep your baby out of the sun. When you do go out, put a hat on your baby and apply sunscreen with SPF of 15 or higher on her exposed skin.

Consistent with Bright Futures: Guidelines for Health Supervision of Infants, Children, and Adolescents, 4th Edition

For more information, go to https://brightfutures.aap.org.

American Academy of Pediatrics

DEDICATED TO THE HEALTH OF ALL CHILDREN®

The information contained in this handout should not be used as a substitute for the medical care and advice of your pediatrician. There may be variations in treatment that your pediatrician may recommend based on individual facts and circumstances. Original handout included as part of the *Bright Futures Tool and Resource Kit*, 2nd Edition. Inclusion in this handout does not imply an endorsement by the American Academy of Pediatrics (AAP). The AAP is not responsible for the content of the resources mentioned in this handout. Web site addresses are as current as possible but may change at any time.

The American Academy of Pediatrics (AAP) does not review or endorse any modifications made to this handout and in no event shall the AAP be liable for any such changes.

© 2019 American Academy of Pediatrics. All rights reserved.



Dosage Charts

Milliliter is abbreviated as mL; 5mL equals one teaspoon (tsp)

Do not use household teaspoons, which can vary in size.

Aspirin should not be used in children to treat fever or pain.

Keep all medications away from small children. In the event of an emergency please contact Poison Control: 1 (800) 222-1222

| Acetaminophen (Tylenol) 2 MONTHS & OLDER ONLY | | Infant's Concentrated Drops 160 mg/ 5 mL | Children's Suspension Liquid 160 mg/ 5 mL | Children's Soft Chewable Tablets 80 mg each | Junior Strength Chewable Tablets 160 mg each | |
|---|--------------|---|--|--|---|--|
| Weight | Age | Dropperful (Use dropper) | Teaspoon | Tablet | Tablet | |
| 6-11 lbs | 2-3 Months | 1.25 mL | | | | |
| 12-17 lbs | 4-11 Months | 2.5 mL | ½ tsp (2.5mL) | | | |
| 18-23 lbs | 12-23 Months | 3.75 mL | 34 tsp (3.75 mL) | | | |
| 24-35 lbs | 2-3 Years | 5 mL | 1 tsp (5 mL) | 2 | | |
| 36-47 lbs | 4-5 Years | | 1 ½ tsp (7.5 mL) | 3 | | |
| 48-59 lbs | 6-8 Years | | 2 tsp (10 mL) | 4 | 2 | |
| 60-71 lbs | 9-10 Years | | 2 ½ tsp (12.5 mL) | 5 | 2 ½ | |
| 72-95 lbs | 11 Years | | 3 tsp (15 mL) | 6 | 3 | |
| 96 lbs + | 12 Years | | | | 4 | |

Please note: One dose lasts 4 hours. No more than 5 doses in a 24 hour period. If the child's weight and age do not correspond to the same row on the chart, choose the dosage corresponding to your child's weight.

| Ibuprofen (Motrin, Advil) 6 MONTHS & OLDER ONLY | | Infant's Concentrated Drops 50 mg/1.25 mL | Children's Suspension 100 mg/5 mL | Children's Soft Chewable Tablets 50 mg each | Junior Strength Chewable Tablets 100 mg each | Junior Strength Caplets 100 mg |
|---|--------------|--|---|---|--|---|
| Weight | Age | Dropperful (Use dropper) | Teaspoon | Tablet | Tablet | Caplet |
| 12-17 lbs | 6-11 Months | 1.25 mL | | | | |
| 18-23 lbs | 12-23 Months | 1.875 mL | | | | |
| 24-35 lbs | 2-3 Years | 2.5 mL | 1 tsp (5 mL) | 2 | | |
| 36-47 lbs | 4-5 Years | | 1 ½ tsp (7.5 mL) | 3 | | |
| 48-59 lbs | 9-10 Years | | 2 tsp (10 mL) | 4 | 2 | 2 |
| 60-71 lbs | 9-10 Years | | 2 ½ tsp (12.5 mL) | 5 | 2 ½ | 2 ½ |
| 72-95 lbs | 11 Years | | 3 tsp (15 mL) | 6 | 3 | 3 |

Please Note: One dose lasts 6-8 hours. Not to be used in children under 6 months of age. No more than 5 doses in a 24 hour period. If the child's weight and age do not correspond to the same row on the chart, choose the dosage corresponding to your child's weight.